0 BEYOUNG
~ WiNesRRlllzsEe=2)0))

a5 4E pE T SR 41H,

BEYOUNG BRAND INDUSTIRAL SEWING MACHINE

B {53 R
PARTS BOOK/ INSTRUCTION BOOK

MODEL: BM-591A
BM-592A

NMERR ([ EE)IBRAT

BEYOUNG TECHNOLOGY (I:IK)CO.,LTD.




<N ELCHYPOPOZECASSEOI®OO®D >

H>% CONTENT

HFLFE A Arm bed and itS @CCESSOTIES ... uuuutt it ittt e e et et et e e e eee e 2
JEAF B Presser Dar PaTtS........o.it e e et e e e e e 4
B T AE Needle bar holder Parts...........ouie oot e e e 6

SRR T 25 54 Thread tension regulator PaTts..........ccoouiieer i e 8
E B HE B E Main shaft driving pParts..........oo.eeeeee i e 10
30 S I AE Upper side shaft feed parts............ooooevveeeenidi it 12

H BHE TH I AE Presser foot Ifting partS..........ocooouivuenie i et e e e 14

LR A TRAE Bobbin Winder Parts..........ovvvieie it 16
BB 5 AF Stitch length adjustment Parts................o.iveisiieinene it 18
B PR B CIUtCh SEt PATTS ...t it e et e e e e e e e e 20

TE VBT Ol TubTication PATES.... ..o\ v ettt e e e e e da e e 22
WERR )2k BYZREAE Hook parts (Left) ..o i e e 24

O IBEEAE (ZE) Left side bracket Parts...........o.iseees iiiee i e e e e e eee e 26

TERR B2k BILEHAE (A7) Hook parts (Right) ..o 28

T BEESAE (47D Right side bracket Parts......iv.eiu. . e it 30
AR R AE Bed plate feed PartS.........oieie. oo coe e e e 32

B 28 H R 2R Solenoid for thread trimming Parts..............o.ooeeeeeeeeeiiiineinaeennn. 34
BY 26 AL B3R Thread trimming drivifg PATLS .....ouein et 36
Ji S T+ W R Bk 344 Solenoid for presser foot lifting parts..............ooooooeeiiiiiiiiin... 38
%R 225 4F Upper feed and backstitch parts................cco.eeviineiniieiii e, 40

FLE 31423 1F Lower feed and backstitch parts for single needle......................coceeneen. 42

KUEF 5|42 358 1F Lower feed and backstitch parts for double needle...................cccevveienn... 44

HL A O IEFE B Power cable @OMNECtion.............vuieie it 46

— AL EA: Parts of integrated machine...............cooouiiiiiiii i 48

B A CCESSOTIES ettt te ettt et e e e e e e, 50



A. Arm bed and its accessories Hl5¢

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 |[7.02.01.068 [Arm bed MLFE 1 1
2 [7.02.21.467 |Back cover (1) Ja st (1) 1 1
3 Back cover (2) JriE e (2) 1 1
4 17.02.15.096 |Back cover screw Ja =7 %] GB/T 65 M5%16 7 7
5 17.02.11.482 |[Lower plate T AR 1 1
6 |7.02.15.044 |Lower plate screw T ARIEE] GBIT 65 M5%8 3 3
7 |7.02.11.483 |Safety guard cover A Ik inl )4 1 1
8 |7.02.15.964 |[Safety guard cover screw LA RIZATGB/T 70.1 M5x%6 1 1
9 [7.02.11.484 |Fixed plate ] 52 # 1 1
10 |7.02.15.444 |Fixed plate screw [ U2 4T GB/T 70.4 M6x10 | 2 2
11 [7.02.13.370 |Bracket P 1
7.02.13.378 |Bracket P 1
12 [7.02.15.055 |Bracket screw S AREET GB/T 70.1 M6%8 2 2
13 [7.02.11.499 |Face plate AR 1 1
14 (7.02.15.731 |Face plate screw (Lower) HHRIZ%] FGB/T 70.1 M5%25 1 1
15 |7.02.15.974 |Face plate screw (Upper) [HARIEE] GB/T 70.1. M5%55 1 1
16 |7.02.11.37101 |Back cover plate (Left) Jamtk () 1 1
17 |7.02.15.960 |[Back cover plate screw Ji i BRE%] GB/T 70.2 M5x10 4 4
18 [7.02.16.408 |Qil cap T 1 1
19 [7.02.16.407 |Oil cap iEE 1 1
20 |7.02.15.960 |[Screw PREEAF P s T 1 1
21 [7.02.13.379 |Thread take-up lever guard cover |#kZFT B4 = 1 1
22 17.02.16.412 |Plastic safe guard cover WL == 1 1
23 |7.02.15.416 [Screw T 2 2
24 17.02.15.016 [Washer g 3 3
25 |7.02.18.018 |Elastic washer LR ER 1 1
7.02.18.017 |Washer g 1 1
26 |7.02.15.068 |[Nut B2 K] 2 2
27 |7.02.15.960 |[Screw of back cover plate J5 s ARIEET GB/T 70.2 M5x%10 4 4
28 [7.02.11.37201 |Back cover plate (right) Jamitk () 1 1
29 |7.02.14.080 |Thread guide (Face cover) (Ot ) b4k 1 1
30 |7.02.16.299 [Felt THIES 1 1




A. Arm bed and its accessories HL5¢




B.Presser bar parts [T #44:

No. Part No. Name A2 K 1NEEDLE | 2NEEDLE
1 [7.02.05.01101 |Presser foot lifting lever JE T3 T 1 1
2 [7.02.15.056 |Set screw 24T GB/T 77 M5%5 1 1
3 [7.02.15.049 |[Screw IEET M5 2 2
4 17.02.15.057 |Set screw B EIEE] GB/T 77 M6x8 2 2
5 17.02.15.025 |[Screw BRE] 1 1
6 |7.02.08.032 |Bushing (Upper) JEEEE (1D 1 1
7 |7.02.08.033 |Bushing (Lower) EEEE (H) 1 1
8 [7.02.03.009 [Guide rail bar HiEE 1 1
9 |7.02.08.007 |Presser bar position bracket s ¥ ] 5 R 1 1
10 [7.02.15.050 |Screw 25T M6x0.75%8 2 2
11 |7.02.03.420 |Presser bar lifter shaft AT T4 1 1
12 [7.02.15.061 |Screw 25T M3 2 2
13 [7.02.09.117 |Collar ' 1 1
14 |7.02.15.056 |Screw BEE] M5 2 2
15 [7.02.12.280 |Lift block T B 1 1
16 |7.02.03.421 |Presser bar & B FF 1 1
17 |7.02.10.457 |Stopper pin B A A 4L 1 1
18 [7.02.15.011 |Screw 2] M4x8 1 1
19 |7.02.08.470 |Roller presser bracket LR PR 1 1
20 [7.02.17.011 |Spring SR 1 1
21 |[7.02.05.009 [Tailstock Tt B 1 1
22 |(7.02.18.071 |Washer O 1 1
23 |[7.02.15.066 |[Screw 24T GB/T 70.1 M4x8 1 1
24 (7.02.02.008 [Small presser foot 7N R i 1 1
25 17.02.17.009 |Safety spring YA 1 1
26 [7.02.15.026 |Screw 2] M4x6 1 1
27 [7.02.17.012 |Spring L 1 1
28 |7.02.01.351 |Thread tension regulator assy |vbd/0y 84 1 1




i

B.Presser bar parts J5fT




C. Needle bar holder parts #2344

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 [7.02.01.353 |Thread take-up assy. RFELH A 1 1
2 Thread take-up fixed pin FFEE 2854 1 1
3 Plastic stop ring SRR R 2 2
4 Needle bearing e 2 2
5 Thread take-up holder T[] 8 4 1 1
6 Thread take-up shaft bushing [ K FR4HESS 1 1
7 17.02.15.049 |Set screw SoriBE] GB/T 80 M5x8 2 2
8 Screw H2ET 1 1
9 Thread take-up lever RFEFT 1 1
10 Bearing ik 624-2Z 1 1
11 Bearing hh/k 628/8-2Z 1 1
12 |7.02.18.030 |Elastic retaining ring B #ERSE GB/T 894.1 8 2 2
13 Thread path ISl 1 1
14 17.02.06.001 Thread take-up crank FERE H AR 1 1
15 [7.02.05.005 |Needle bar connector RS LR 1 1
16 |7.02.04.006 |Needle bearing BWEH&K  HK 1010 1 1
17 |7.02.18.009 |Washer P 1 1
18 |7.02.05.006 |Needle bar fixer F PR ] S A 1 1
19 [7.02.15.066 |Needle bar fixer screw 2% M5%10 1 1

20 [7.02.16.011 |Qil felt THiH 1 1

21 17.02.12.001 Needle bar connector guide slot|%} ¥4 8: o5 5 il 1 1

22 |7.02.15.021 |Guide slot screw FHEE] M4x6 2 2

23 [7.02.12.002 [Needle bar guide slide block ST 1 1
24 (7.02.16.012 |Qil felt W 1 1
25 17.02.17.005 |OQil felt holder YA s A 3 3
26 |7.02.15.022 |Oil felt pressing plate screw R EARIEE] M4x4.5 2 2
27 17.02.17.001 Fixed plate of needle bar holder | 4|45 J2& [ 5& Ak 1
28 |7.02.15.022 |Fixed plate screw [ 5 BIEE] M4 1
29 |7.02.15.064 |Set screw FOCiREl M6x12 1
30 |7.02.08.025 |Bushing £E 1
31 [7.02.08.026 |Bushing = 1
32 |7.02.13.001 |Needle bar holder R A 1 1
33 |7.02.10.012 |Pin HERT 1 1
34 [7.02.03.007 |Main shaft B2k 1 1
35 [7.02.09.001 |Collar EWR 1 1
36 [7.02.15.054 |Set screw B rRE] M6x0.75%5 1 1
37 |7.02.03.006 |Needle bar R 1

7.02.03.018 [Needle bar LR 1

38 [7.02.15.019 |Needle clamp screw Bl JRE] M3x4 1
39 |7.02.14.005 [Needle bar thread stand ARk

40 (7.02.18.002 |Disk type washer LB JE 2

41 (7.02.04.010 [Needle bearing BWEHK K 15x19x17 2

42 |7.02.08.004 [Bushing = 2

43 |7.02.08.024 |Needle clamp bushing EORER 1

44 (7.02.15.040 |Bushing screw LT 1

45 17.02.02.007 |Needle holder AR 1

46 Needle holder screw EIRRIEET 2

_6_




C. Needle bar holder parts %{#5 3 i 1




D.Thread tension regulator parts J&£& 7 2% 44:

No. Part No. Name 1NEEDLE | 2NEEDLE
1 7.02.01.280 |[Thread tension regulator assy. |4ty 1
1-1 Nut [ 1
2 |7.02.01.282 |Thread tension regulator assy. |[XUstyb$74H 1
2-1. E type ring EJL R 1
2-2. Thread tension plate(Small) U5 1 2
2-3. Spring L 1 2
2-4. Screw W2 22 1 2
2-5. Nut W 1 1
2-6. Screw [ 2 1 1
2-7. Thread guide plate o At 1 2
2-8. Screw W2 22 1 1
2-9. Thread tension disk e 2 bt 2 4
2-10. Tension disk L RAE RS 1 2
2-11. Washer Al b 1 2
2-12. Washer £ 1 1
2-13. Screw W22 1 1
2-14. Adjusting spring AR 1 2
2-15. Nut PRI 1 2
2-16. Position shaft Nl 1
2-17. Bushing collar T BR 1
2-18. Screw BR22 1
2-19. Screw 1242 1
2-20. Washer 5 1
2-21. Spring adjuster SRR T A 1
2-22. Thread take-up spring Lk s 1
2-23. Fixed plate SERR 1
2-24. Spring disk L 1 2
2-25. Washer s 1 1
2-26. Ring JUESFIN 1 1
2-27. Thread take-up spring Pk i3 1 1
2-28. Thread tension stud AR 22 F 1
2-28-1 Thread tension stud R 22 T 1
2-29 |(7.02.15.960 - [Screw WE 22 1 1
2-30 Thread tension releasing plate |# 4k 1 1
2-31 E type ring EE i 2 2
2-32 Thread releasing pin ALY 1 1
2-33 Thread releasing pin FAEREY 1 1
2-34 Fixed pin Ji] 2 4 2 2
2-35 Thread releasing pin A4 1 2
2-36 Thread releasing pin FAAEY 1 1
2-37 |7.02.15.049 |Screw 1222 1 1
3 17.02.14.110 |Lower thread guide claw Nt 4k 1 1
4 17.02.15.965 [Lower thread guide claw screw | ik /2 i24] 1 1
5 7.02.14.004 |Thread stand A 1 1
6 |[7.02.15.960 |Thread stand screw LR HIRET 1 1




D.Thread tension regulator parts 322k ik &4 & 14

280 97 @%

22




E. Main shaft driving parts F-sh#ili{& 53414

No. Part No. Name A2 K 1NEEDLE | 2NEEDLE
1 [7.02.01.358 [Cam Rk 1 1
2 |7.02.15.014 [Cam set screw R BOEIRE] M7x13 1 1
3 |7.02.15.013 |Cam set screw MECTENLIRE] M7 1 1
4 17.02.15.053 |Screw 1257 GB/T 70.1 M5x12 1 1
5 17.02.15.050 |Set screw B2 M6x0.75%8 1 1
6 [7.02.09.004 |Upper shaft bushing ERHESSTN 1 1
7 [7.02.04.008 |Bearing i 6204-2ZNR 1 1
8 [7.02.03.330 |Upper shaft % 1 1
9 [7.02.07.262 |Thread winder driven wheel LELk IR S5 1 1
10 |7.02.15.057 |Driven wheel screw IKENECIRE]  M6x8 2 2
11 |7.02.07.003 |Timing belt (Upper) Wb () 220L 1 1
12 [7.02.07.266 |Timing belt wheel (Upper) B AR (1D 1 1
13 |7.02.15.050 |[Set screw B iRE] M6x0.75%8 3 3
14 [7.02.07.002 [Timing belt wheel (Middle)  |[a b4 (1) 2 2
15 17.02.15.051 Fixing screw EN2E] M6x0.75%8.5 3 3
16 [7.02.15.050 |Set screw B IEE] M6x%0.75%8 3 3
17 |7.02.16.415 |Elastic component of clutch JiE i PR e Ty (a2 1 1
18 [7.02.08.473 |Coupling Bl 5 1 1
19 [7.02.04.152 |Bearing I 7k 1 1
20 |7.02.19.343 |Direct driven motor IR EAL 1 1
21 [7.02.15.445 |Mounting screw FEHHLIRE] GB/T 70.1 M6x25 4 4
22 |7.02.04.007 |Bearing A 6004-2ZNR 1 1
23 |7.02.08.003 |Upper shaft bushing EhE 1 1
24 [7.02.15.050 |Set screw LTIEE] M6%0.75%8 2 2
25 |7.02.09.00502 |Stitch length indicating ring 4% HIgn 1

7.02.09.01002 |Stitch length indicating ring 2 HIE T

26 |[7.02.07.00101 [Belt pulley ey

1
1 1
27 |7.02.15.052 |Belt pulley fixing screw Fa e e AIRE] M6x14.5 1 1
28 [7.02.15.064 |Belt pulley set screw Bt SEEE] M6x12 1 1
29 (7.02.18.001 Spacer Iy 1 1
30 |7.02.15.016 |Screw 125 M6x35 1 1
31 |7.02.18.120 |Wave shape washer W I B 1 1
32 |7.02.19.012 |Magnatic block e 2 2
33 |7.02.11.083 |Stopper needle fixed plate 1R 1
34 [7.02.03.332 |Pulley shaft ke 1 1
35 |7.02.04.012 |Bearing Hhi7& 6202-2ZNR 1 1
36 |7.02.18.020 |Elastic stop ring B SR E GB/T894.1 17| 1 1




i

E. Main shaft driving parts 54155




F. Upper side shaft feed parts i 4h%i% #44:

No. Part No. Name A2 TR 1NEEDLE | 2NEEDLE
1 17.02.18.002 [Disk type washer FE Y S ] 4 4
2 |7.02.04.010 |Needle bearing R K 15%19x17 2 2
3 [7.02.08.004 |[Bushing = 2 2
4 17.02.09.006 [Collar JEFS 1 1
5 [7.02.15.054 |Set screw SERE] M6x0.75%5 1 1
6 [7.02.03.424 |Upper shaft skl 1 1
7 |7.02.05.450 |Upper shaft crank by il R A 1 1
8 17.02.15.048 |Crank screw MiANizE]  GB/T 70.1 M6x16 1 1
9 (7.02.15.053 |Screw 2% GB/T 70.1 M5x12 1 1
10 |7.02.05.441 |Supporting arm AR R 1
11 [7.02.15.048 |Supporting arm screw Y EIRE] GB/T 70.1 M6%16 1
12 |7.02.15.053 |Screw 2% GB/T 70.1 M5x12 1
13 |7.02.05.008 |Connecting bar AT 1 1
14 17.02.04.009 |Needle bearing WEM A K8x11%10 2 2
15 17.02.10.005 [Pin (short) LG SD) 1 1
16 |7.02.10.007 [Pin (long) e (KD 1 1




i

F. Upper side shaft feed parts i %ilifi%




G. Presser foot lifting parts J 4% 144

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 7.02.15.959 |Adjusting screw W EIEE] M8x0.75 1 1
2 [7.02.17.007 |Elastic presser plate o s Al 1 1
3 17.02.15.791 Spring presser plate supporting screw |33 i 7 2 18%] M6 1 1
4 17.02.18.039 |Split retaining ring JF #4518 GB/T 896-5 1 1
5 |7.02.15.020 |Set screw BRAZIZET 2 2
6 [7.02.15.067 [Nut B2 K] 2 2
7 17.02.17.410 [Knee lifting lever connecting rod |l =5 3% AT H7 4T 1 1
8 [7.02.18.031 |Split retaining ring PANBEE]:| 1 1
9 |7.02.06.004 |Upper and lower transport arm | | [ ik 7 B 1 1
10 [7.02.15.053 |Screw 247 GBJ/T 70.1 M5%12 2 2
11 [7.02.17.003 |Spring fixed plate RS [] B 1 1
12 [7.02.17.010 [Stretch spring AR 5y 1 1
13 [7.02.10.368 [Spring screw P HER 1 1
14 17.02.03.005 |Knee lifter connection lever FHIFP Eh 5 1 1
15 |7.02.18.023 |Elastic retaining ring b e el 1 1
16 [7.02.18.012 |Washer S 1 1
17 |7.02.10.006 |Position pin Ji] 2 1 1




i

G. Presser foot lifting parts J& 427}




H. Bobbin winder parts %4k %5 44

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 17.02.21.029 [Thread post AT 1 1
2 Nut W2 R} 1 1
3 [7.02.01.302 |[Bobbin winder thread tension assy. | £a4k 4% 32 25 2H 1 1
4 17.02.01.281 Bobbin winder assy. LR I A 1 1

4-1 Stopper screw 152 %E] GB/T65 M5x8 1 1

4-2 Stopper block B3 1 1

4-3 Rubber ring ¥ )1 P8 1 1

4-4 Driven wheel IXEhHE 1 1

4-5 Spring i 1 1

4-6 Adjusting plate AR 1 1

4-7 Bobbin winder seat LRk i e 1 1

4-8 Spring A 1 1

4-9 Bearing LEHYATe 2 2

4-10 Bushing Lokt £ 1 1
4-11 Shaft el 1 1
4-12 Spring BRI 1 1
4-13 Plastic plug TR FE 1 1
4-14 Spring 3 1 1
4-15 E type ring EN A% 1 1
4-16 Adjusting seat LELRAS N T AR 1 1
4-17 Adjusting bar 28 H I AT 1 1
4-18 Washer P 1 1
4-19 Screw W22 1 1
4-20 Cutter VISl 1 1
4-21 Cutter screw VI 1 1
4-22 Screw H2ET 1 1

5 [7.02.15.032 |[Screw IRET 1 1




H. Bobbin winder parts %4k #5344




Stitch length adjustment parts 41 #H i 5 #F

No. Part No. Name 1NEEDLE | 2NEEDLE
1 [7.02.08.006 |Connecting holder 7 [n) 3% e 1 1
2 17.02.15.017 |Screw BT GB/T 65 M4x10 1 1
3 [7.02.08.005 |Crank 05 A E Bk 1 1
4 17.02.15.053 |Screw 5T GB/T 70.1 M5x12 1 1
5 |7.02.06.350 |Crank % 1 1
6 |7.02.15.053 |[Screw IRET GB/T 70.1 M5x12 2 2
7 [7.02.15.056 |[Set screw e I2%] GBIT 77 M5x5 2 2
8 |7.02.04.009 |Needle bearing WEM A& k8x11x10 1 1
9 |7.02.04.014 |Bearing & 61906-2Z 1 1
10 |7.02.05.010 |Link AT 1 1
11 |7.02.10.007 |Pin (long) EEEES) 1 1
12 |7.02.01.007 |Cam assy. LR A 1 1
13 Set screw W2ET 2 2
14 |7.02.18.022 |Elastic stop ring BhsabERikE GBIT 894.115 | 1 1
15 [7.02.18.011 |Washer g 1 1
16 |7.02.18.002 |Disk type washer PRk 6 6
17 [7.02.04.010 |Needle bearing TRET K K 16x19x17 3 3
18 |7.02.08.004 |Bushing BE 3 3
19 |7.02.15.010 |Screw 25T 2 2
20 [7.02.16.010 [Felt THAR 2 2
21 (7.02.09.006 |Collar IR 1 1
22 [7.02.15.054 |[Set screw S RET M6x0.75%5 2 2
23 [7.02.03.012 |Main shaft e 1 1




FlAf:

Stitch length adjustment parts %1 #5154

— 19



J. Clutch set parts & & il
No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 17.02.09.079 [Shaft washer N P 1 1
2 |7.02.15.056 |Screw BRET GB/T 77 M5x5 2 2
3 17.02.03.013 |Lower shaft (Left) ) 1 1
4 17.02.03.012 |Lower shaft (Right) NS 1 1
5 17.02.01.354 |Safety clutch assy. g A 1 1
5-1 Coupling (Left) gty (2o 1 1
5-2 Position screw SEATIEET 1 1
5-3 Set screw SOCIEE]  GB/T 70.1 M5x%6 1 1
5-4 Connecting plate TR 1 1
5-5 Elastic stop ring Tl P e e 2 2
5-6 Coupling (Right) HPEAE (4 1 1
5-7 Ball AR 3 3
5-8 Spring il 3 3
5-9 Set screw KBk GB/T70.1M5x25 | 1 1
5-10 Clutch seat B8 iR 1 1
5-11 Position screw SENTIEET 1 1
5-12 Adjusting screw WTIEE] GB/T 70.2M5%x10 | 3 3
6 [7.02.07.005 |Timing belt wheel (Lower) EEZi ) 1 1
7 17.02.15.051 |Position screw SENMRE] . M6%0.75%8.5 1 1
8 [7.02.15.050 |Set screw BEIRE]  M6x0.75%8 1 1
9 [7.02.04.013 |Bearing LHIZS 6203-2ZNR 1 1
10 [7.02.08.011 |Bushing (right) HiAEE Ch) 1 1
11 |7.02.15.054 |[Set screw SROEURE]  M6x0.75%5 2 2
12 |7.02.07.004 |Timing belt (Lower) i 2P () 1 1




B s

J. Clutch set parts =

— 21



K. Oil lubrication parts J& 15 &

No. Part No. Name A2 1NEEDLE | 2NEEDLE
1 17.02.16.304 |Oil box WE 1 1
2 |7.02.15.044 |Screw PRE] GB/T 65 M5x8 2 2
3 [7.02.17.411 |Fixed plate T [# 5 B 1 1
4 17.02.15.975 |Screw PRET GB/T 70.3 M4x16 1 1
5 [7.02.16.047 |Qil tube T 1 1
6 [7.02.16.166 |Oil tube clamp I 1 1
7 [7.02.15.006 |[Screw BRE] 1 1
8 [7.02.16.307 |Oil tube joint RSk 1 1
9 [7.02.01.339 |Stitch length regulator EFEE A Ry AL 1 1

9-1 Adjusting plate TR 1 1

9-2 Spring R 2 2

9-3 Nut Pl 2 2

9-4 Limiting screw bar FRA. 22 KT 1 1

9-5 Screw 24T 1 1

9-6 Supporting seat T4 e 1 1

9-7 Connecting pin ey 1 1

9-8 C type spring CH 3 2 2

9-9 Spring HI% 1 1

9-10 Connecting pin Y IR EBE Y 1 1

9-11 Stitch length regulator seat R R T A RE 1 1
10 |7.02.15.006 |Screw BEET GB/T 65 M4x8 1 1
11 |7.02.17.380 |Spring S 1 1
12 [7.02.18.290 |Washer S 1 1
13 |7.02.10.442 |Pin T 1 1
14 |7.02.18.039 |Split retaining ring JF 5k GB/T 896 5 1 1
15 [7.02.16.250 |Oil tube joint Ak 1
16 [7.02.17.412 |Oil tube clamp I 1
17 |7.02.15.022 |Screw IRE] M4 x4.5 1




B aitee

K. OQil lubrication parts




L. Hook parts (Left) JEtka2k. BYZHf: ()

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 |7.02.01.285 |Hook assy. e 444 1
1-1 Bobbin case R e dl 1
1-2 Elastic gasket BH g 5 1
1-3 Screw IRE] 3
1-4 Screw WRET 1
1-5 Needle guard slice P 1
1-6 Screw e RET 2
2 [7.02.15.038 |Screw TEARIEE] M5%20 1
3 17.02.21.385 |Bobbin B0 1
4 17.02.15.047 |Screw WEET 2
5 |7.02.07.205 |Driven gear = JIAE SN 1
6 [7.02.15.799 |Screw (Long) 25 (K)  GB/T 70.1 M4x25 1
7 17.02.20.051 Thread trimming clamp plate B 28 e 25 f 1
8 |7.02.15.801 |Screw JLMIRET 1
9 |7.02.20.052 |Movable knife 5] 1
10 |7.02.15.973 |Screw 5 JJWRET 1
11 [7.02.03.342 |Driven shaft e IPAEZEE 1
12 17.02.10.458 |Eccentric pin I CrEY 1
13 |7.02.15.433 |Screw & JJIRE] M4 x6 1
14 17.02.20.050 |Fixed knife £ ] 1
15 |7.02.15.063 |Screw (Short) BT (J5) ~ GB/T 70.1 M4x10 1
16 |7.02.01.352 [Movable knife bracket 5)) )] 44 1
17 |7.02.10.370 |Position pin SEALA 1
18 |7.02.04.019 [Bearing L IERAES 1
19 |7.02.04.018 |Needle bearing E K K8x11x13 1
20 [7.02.07.206 |Gear LRI A 5 1
21 |7.02.15.054 |Screw INFCIRE]  M6x%0.75%5 1
22 |7.02.15.247 |Set screw e B e MRET 2
23 |7.02.18.255 |Elastic retaining ring il FH e Y 1
24 17.02.18.256 |Washer Erio 1
25 [7.02.11.386 |Qil guard plate Bi7 JHhi i 1
26 [7.02.08.027 |Bushing S 1
27 [7.02.04.113 |Bearing HE 3K BTM14222.5 1
28 |7.02.18.257 |Washer P 1
29 [7.02.04.020 |Bearing A K14x17x10 2
30 |7.02.01.356 |Bushing SHIMEE 1
31 [7.02.04.009 |Needle bearing AR K8x11x10 1
32 |7.02.01.288 |Thread distributing claw Iy n) 1
33 |7.02.15.420 |[Screw I2%] GB/T 65 M4x6 1
34 [7.02.01.289 [Thread distributing claw bracket| /)% /) i 1
35 |7.02.16.300 [Seal ring ppalic| 1
36 |7.02.11.385 |OQil supply plate TR AL 1 B 1
37 |7.02.15.577 |[Screw I2%] GB/T 70.1 M4x12 1
38 |7.02.16.303 |Oil supply valve JE AR A ot I 21 A1 1
39 |7.02.15.022 |[Screw 25T M4x4.5 1
40 |7.02.16.047 |Qil tube MiikES 1
41 [7.02.16.309 |Copper oil tube ] 9y 7 1
42 |7.02.03.340 |Shaft JEAR A 1




B ()

oY
37
5]

L. Hook parts (Left) Jighe/a4:. BY%;




M. Left side bracket parts /& 14: (26)

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 |7.02.04.111 |Bearing #EJy%h& BTM20303.5 1
2 |7.02.18.253 |Washer | 1
3 17.02.13.29201 |Left side bracket Jridl e 1
4 |7.02.04.110 |Ball bearing VRERH7K 6001-2Z 7
5 |7.02.18.250 |Elastic retaining ring FUH L 4 1
6 |7.02.16.301 |Qil felt FEEH 1
7 |7.02.04.112 [Needle bearing Rk K20x24%13 2
8 |7.02.08.393 |Bushing Ee b 2
9 |7.02.18.254 |Elastic retaining ring FR LR P 2
10 |7.02.18.258 |Washer P 1
11 |7.02.07.015 |[Gear (Large) Wi () 1
12 |7.02.07.016 |Gear (Small) Wk (/) 1
13 |7.02.15.054 |Screw N IRE] M6%0.75%5 4
14 |7.02.18.013 |Washer SR 1
15 (7.02.07.011 Gear (Small) wEe (V) 1
16 |7.02.07.012 |Gear (Large) LE N 1
17 |7.02.15.050 |Screw WHCIE 22 M6%0.75%8 2
18 |7.02.15.054 |Screw N FCIRE] M6%0.75%5 2
19 |7.02.10.011 |Adjusting pin A 1
20 |7.02.15.035 |Screw KEIEE] GBIT 73 M4x6 1
21 |7.02.17.350 |Spring plate PR 1
22 |7.02.15.433 |Screw 25T M4x6 1
23 |7.02.02.391 |Post cap assy. i 1
24 17.02.15.005 |Screw %] GB/T 65 M4x8 2
25 17.02.16.409 |Plastic plug ¥ ] IE 1
26 |7.02.04.016 |Ball bearing VEERH K 608-2Z 2
27 |7.02.18.027 |Elastic retaining ring LA PER R GB/T 893.2 22 2
28 |7.02.07.269 |Gear WS 2 1
29 |7.02.15.247 |Screw BRET 6
30 [7.02.03.015 [Shaft Hbkah 1
31 [7.02.15.041 [Screw PRA BRET 1
32 |7.02.15.268 [Nut PEEE M4 1
33 [7.02.09.080 |Collar BN | 1
34 |7.02.15.054 |Screw B2 M6x0.75%5 2
35 |7.02.06.278 |Thread trimming crank BY£E AN 1
36 |7.02.15.063 |Screw I2%] GB/T 70.1 M4x10 1
37 [7.02.15.056 |[Screw SorisE] GB/T 74 M5x5 1
38 Washer £y 1




§E (A

oY
3]
5]

M. Left side bracket parts i &

X

W




HEENCED)

. oY
LY
H

N. Hook thread parts (Right) JlgiRa2k. BTk




sE CHD

oY
LY
H

N. Hook thread parts (Right) JlgiRaZk. BTk




O. Right side bracket parts i1 (47)

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 [7.02.18.251 |Elastic retaining ring HhfsabERie  GB/T 894.1 21 1 1
2 [7.02.18.252 |Washer N JE 1 1
3 17.02.11.386 |Qil guard plate 7 A 1 1
4 |7.02.08.392 |[Bushing S 1 1
5 |7.02.09.080 |Bushing collar e KE 1 1
6 |[7.02.15.054 |[Screw I2%] M6x%0.75%6 2 2
7 17.02.06.279 [Thread trimming crank BT 2 ikl 1 1
8 [7.02.15.056 [Crank screw HIANIRE]  GB/T 74 M5x5 1 1
9 [7.02.15.063 |[Set screw EeiRE] GB/T 70.1 M4x10 1 1
10 |7.02.04.111 |Bearing HE4h#& BTM20303.5 1 1
11 [7.02.18.253 |Washer P 1 1
12 |7.02.17.350 |Spring plate TR 1 1
13 [7.02.15.433 |Screw FREAIRE] M4x6 1 1
14 17.02.13.29001 |Side bracket (Right) A 30 R 1 1
15 [7.02.04.110 |Ball bearing RER K 6001-2Z 1 1
16 |7.02.18.250 |Elastic retaining ring FUH 5 1 1 1
17 (7.02.16.301 |Qil felt EEH 1 1
18 |7.02.04.112 |Needle bearing RE AR K20%x24%13 2 2
19 |7.02.08.393 |Bushing S 1 1
20 (7.02.18.254 |Elastic retaining ring R P P 1 1
21 (7.02.09.115 |Washer P4E 1 1
22 |[7.02.15.054 |[Screw 1247 M6%0.75%5 2 2
23 |7.02.07.011 |Gear (Small) LN 1 1
24 17.02.07.012 |Gear (Large) Wi OO 1 1
25 |[7.02.15.050 |[Screw WA IZE]T M6x0.75%8 2 2
26 (7.02.15.054 |[Screw IWHCIRE]T M6x0.75%5 2 2
27 |7.02.11.384 |Cover plate 1 75 R 1

7.02.11.486 |Cover plate 1 TR 1
7.02.11.485 |Cover plate R 2
Cover plate 1 TR 1

28 (7.02.15.973 |Cover plate screw kY td) 8 8
29 |7.02.18.003 |Washer P 2 2
30 |7.02.15.965 |Screw 2% GB/T 70.1 M6x16 2 2
31 |7.02.10.011 |Adjusting pin A 1 1
32 |7.02.15.035 |Adjusting pin set screw PR e 1R 4T GBIT 73 M4x6 1 1
33 |7.02.02.391 [Post cap assy. 25 1 1
34 [7.02.15.005 [Set screw e i2%] GB/T 65 M4x8 2 4
35 17.02.01.284 |Needle plate KUEFEF R 1

35-117.02.23.111 Small needle plate JINEFRR 1

35-217.02.23.112 [Small needle plate screw INEFRONEET 2
36 |7.02.15.032 [Needle plate screw EFRIRET M4x8 2
37 |7.02.13.29101 |Support plate RUE A e 1
38 [7.02.15.006 |Support plate screw XU EEEE] GBIT 65 M4x8 4
39 |7.02.07.013 [Feed wheel IERLA 1
40 (7.02.17.002 |Feed wheel position plate LR [ B AR 1
41 |7.02.15.017 |Feed wheel position plate screw  |[&]5EH 24T GB/T 65 M4x10 2




HENCED!

[ oY
vl
H

O. Right side bracket parts i/ i




P. Bed plate feed parts %} 1 s -

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 [7.02.01.283 |Needle plate ek T 1
1-1 17.02.23.113  [Small needle plate N R 1
1-2 |7.02.23.114  [Small needle plate screw IINEF R BN ET 2
2 [7.02.15.032 |Needle plate screw EIARIEET M4Ax8 2
3 17.02.15.965 |Screw 12%] GB/T 70.1 M6x16 2
4 7.02.18.003 |Washer P 2
5 |7.02.13.28901 [Support plate FUER R AR 1
6 |7.02.15.053 |Screw 25T GB/T 70.1 M5x12 2
7 17.02.18.016 |Washer S H B 2
8 17.02.15.030 |Screw BRAT 1
9 17.02.10.010 |Adjusting pin A 1
10 [7.02.15.031 |Adjusting pin set screw VAR K [H 24T GB/T 73 M4x 10 1
11 |7.02.16.409 |Plastic plug IR IE 1
12 |7.02.04.110 |Ball bearing TRERI K 6001-2Z 1
13 [7.02.18.250 |Elastic retaining ring FUH Sk 4 el 1
14 |7.02.04.016 |Ball bearing TRERIK 608-2Z 1
15 Washer P 1
16 [7.02.18.027 |Elastic retaining ring FLAHER R GBIT893.2 22 1
17 |7.02.08.017 |Free-wheeling seat B[] % AR JRE 2
18 [7.02.04.001 Needle bearing AR A 2
19 17.02.16.010 |Qil felt WA 4
20 |7.02.05.001 |Link BRI T [P AT 2
21 |7.02.15.040 |Screw 25T M4x8 4
22 |7.02.03.425 |Shaft HH JRE 5 MRl 1
23 [7.02.07.009 ([Bevel gear (Small) e (/) 2
24 7.02.07.170 |[Bevel gear (Medium) RS (D 1
25 17.02.15.054 |Screw 25T M6x0.75%5 4
26 |7.02.15.050 |Screw AT 2
27 |7.02.08.035 |Bushing BE 2
28 |7.02.15.049 |[Screw 247 GB/T 77 M5x8 2
29 |7.02.03.019 |Shaft o Jas fly 1
30 |7.02.08.016 |Bushing P 2
31 |7.02.15.036 |Screw IEE] M5%3.5 6
32 [7.02.16.004 |Plastic joint SR ) 1
33 [7.02.08.015 |Bushing LRI 1
34 17.02.09.002 [Collar ER 1
35 [7.02.13.002 |Bracket b 26 G % e 1
36 |7.02.15.035 |Screw %] GBIT 73 M4x6 1
37 |7.02.15.061 |Screw %] GBIT 77 M3x4 2
38 |7.02.07.006 |Feed wheel LKA 1
39 |7.02.07.008 |[Bevel gear (Lower) ERLR CHD 1
40 [7.02.07.007 |Bevel gear (Upper) ERLR (B 1
41 17.02.10.004 |Roller bracket (Upper) BRI EL (D 1
42 |7.02.10.002 |Roller bracket (Lower) L R ESE] 1
43 |7.02.04.021 |Ball (p2) R (@2) 24
44 17.02.15.034 |Screw IRE] M2.5%x4.5 3




FlAf:

P. Bed plate feed parts %} rf1)aE




Q. Solenoid for thread trimming parts 525 FL g 22 5514

No. Part No. Name A2 K 1NEEDLE | 2NEEDLE
1 ]7.02.19.345 |Thread releasing solenoid T 2 A R 1 1
2 |7.02.16.410 [Solenoid joint FEL RG4Sk 1 1
3 [7.02.15.976 |[Screw 1247 GB/T 70.1 M3x5 2 2
4 [7.02.11.500 |Fixed plate LR i S B 1 1
5 [7.02.15.003 |Fixed plate screw [ AR 25T GB/T 68 M5x8 2 2
6 |[7.02.10.456 |[Thread releasing lever FALRAT 1 1
7 (7.02.19.211 Thread trimming solenoid BY 2 F g 2k 1 1
8 [7.02.16.302 |[Top post Tk 1 1
9 |7.02.15.797 |Thread trimming solenoid screw | 872k Hi A ZkIEE] M4x6 2 2
10 |7.02.11.387 |Thread trimming solenoid fixed plate | 81 £} F g 42k [ 5 Bt 1 1
11 |7.02.15.803 |Fixed plate screw il S BRET  GB/T 70.1'M5%x10 2 2
12 |7.02.18.016 [Washer g GB/T97.15 2 2
13 [7.02.13.293 |Thread trimming vibrating lever seat | B 2% £ 4 1 1
14 17.02.15.798 |Screw 1247 GB/T 70.1 M5x%30 2 2
15 [7.02.15.056 |Set screw BEi2%] GB/IT 74 M5x5 1 1
16 |7.02.10.368 |Spring screw P Y 1 1
17 |7.02.17.413  |Oil tube fixed clamp S [ 5 1 1
18 [7.02.15.022 |Screw I2E] M4x4.5 1 1

— 34




fEIAes

SN TATR

B

Q. Solenoid for thread trimming parts




R. Thread trimming driving parts 57k %544

No. Part No. Name A TR 1NEEDLE | 2NEEDLE
1 17.02.01.286 |Thread trimming vibrating lever assy. |BY 32412404 1 1
2 |7.02.03.341 Thread trimming vibrating lever shaft | BT 2% £ M4l 1 1
3 |7.02.10.367 |Connecting lever pin (Right) MR (4)  @bx20 1 1
4 [7.02.15.056 [Connecting link pin set screw  [ZEFF4 %84 GB/T 74 M5x5 1 1
5 [7.02.05.364 |Thread trimming connecting link | 84 £k % T 1 1
6 |7.02.17.351 |Connecting link spring By by 3R 3 3
7 17.02.10.369 |Connecting link pin (Left) A (/) @6x15.5 1 1
8 [7.02.18.039 [Split retaining ring JFI14416 GB/T 896-5 1 1
9 |[7.02.10.369 |Connecting lever pin Right) R CHD 1
10 |7.02.11.390 |Crank connecting plate (Right) |74k Bt (43) 1
11 [7.02.11.391 |Crank connecting plate (Left)  |8y4k fifiEEak (/5) 1
12 [7.02.15.555 |Connecting plate screw AT GB/T 70.1 M4x8 2
13 |7.02.18.071 Washer & GB/T 97.1 4 2
14 |7.02.06.277 |Thread trimming cam B2k AR 1 1
15 [7.02.04.012 |Bearing Bk 1 1
16 |7.02.15.050 |Screw 24T M6x%0.75%8 1 1
17 17.02.15.056 |Screw 2% GB/T 77 M5x%5 2 2
18 [7.02.09.079 |Washer HJE] 1 1

— 36



R. Thread trimming driving parts 87 {55014




S. Solenoid for presser foot lifting parts J 4% 71 H ik 1

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 [7.02.19.346 |Presser foot lifting solenoid TR I T F 4k 1 1
2 |7.02.03.422 [Link LRGSO B AT 1 1
3 17.02.16.411 |Joint sk 1 1
4 |7.02.13.372 |Solenoid fixed seat FEL K [t o e 1 1
5 [7.02.15.057 |Locking screw B IEET GBIT 77 M6%8 1 1
6 |7.02.15.966 |Screw 12%5] GB/T 77 M6%25 3 3
7 17.02.15.067 |Nut L) GB/T 6170 M6 3 3
8 |7.02.15.053 |Screw [&] 5 FEI2ET GB/T 70.1 M5x12 2 2
9 |7.02.10.450 [Support screw YFEIRE] M5x17 1 1
10 [7.02.10.451 |Support screw (Short) SCPRIEET (JED 1 1
11 |7.02.13.373 |Sping fixed plate LS ] SE R 1 1
12 |7.02.15.044 |Screw 12%5] GB/T 65 M5x%8 2 2
13 |7.02.18.016 |Washer g GB/T97.15 2 2
14 17.02.13.374 |Knee lever Coupling st s e 1 1
15 |7.02.13.376 |Knee lever link R IE 1 1
16 [7.02.13.375 |Knee lever joint assy. sl A 1 1
17 |7.02.17.414 [Spring A 1 1
18 |7.02.17.415 |Pin oL 4, 1 1
19 |7.02.18.071 |Washer g 2 2
20 |7.02.15.432 |Screw PRET 2 2
21 Knee lever Rod B4k 1 1
22 Connector EBSk 1 1
23 Screw HEET 2 2
24 |7.02.21.461 Knee lever assy. B 2 1 1




i

S. Solenoid for presser foot lifting parts Hs I FI- F i 2k




T. Upper feed and backstitch parts _F26Hz| 4%

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 17.02.19.347 |Backtack solenoid (Upper) Blag ek (D 1 1
2 17.02.17.417 |Spring SRS 1 1
3 17.02.18.330 |Washer P 1 1
4 |7.02.18.223 |Elastic retaining ring A Sk el 1 1
5 |7.02.05.449 [Solenoid joint GRS 1 1
6 |7.02.10.455 |Pin ikl 1 1
7 |7.02.13.377 [Solenoid bracket (RS 1 1
8 17.02.15.555 |Solenoid fixed screw [ o R AT GB/T 70.1 M4x8 2 2
9 |7.02.10.453 |Shaft AR Al 1 1
10 |7.02.05.444 |Crank (Front) A ChipD 1 1
11 |7.02.05.443 |Crank (Back) N U5) 1 1
12 |7.02.15.803 |Screw MiieiEET  GB/T 70.1 M5%10 2 2
13 |7.02.08.471 |Shaft joint P T) B AR A Sk 1 1
14 17.02.10.454 |Pin ikl 1 1
15 |7.02.04.002 |Bearing KTl 1 1
16 |7.02.18.025 |Elastic retaining ring FUH B 1 ] 2 2
17 |7.02.15.445 |Screw BRET GBI/T 70.1 M6x25 2 2
18 [7.02.08.006 |Connecting holder 7 [r) %4 e 1 1
19 |7.02.15.017 |Screw BRET GB/T 65 M4x10 1 1
20 |7.02.08.005 [Crank Ji &k 1 1
21 |7.02.15.053 |Screw BRET GB/T 70.1 M5x12 1 1
22 |7.02.05.001 |Link BRR T [a) 20 H AT 2 2
23 |7.02.15.010 |Screw BRET 4 4
24 17.02.16.010 |Qil felt WA 4 4
25 17.02.09.116 |Washer 415 1 1
26 [7.02.17.321 |Spring b 1 1
27 |7.02.18.005 |Washer Eeie 4 4
28 [7.02.18.028 |E type ring EM-R 3% 4 4
29 [7.02.04.001 |Needle bearing RN 2 2
30 |7.02.08.001 Free-wheeling seat P [r) 3% AR JEE 2 2
31 [7.02.10.262 [Pin P [ AT A 1 1
32 [7.02.03.423 |Shaft ) B AR 1 1
33 [7.02.07.267 |Castle wheel (Upper) A R AR (D 1 1
34 |7.02.07.268 |Castle wheel (Lower) B AR CH) 1 1
35 |7.02.15.056 |Screw BRET GBIT 77 M5x%5 2 2
36 |7.02.02.390 [Roller presser foot RS 1 1 1
37 [7.02.05.002 [Connecting holder o E i R 1 1
38 [7.02.15.011 [Screw BRET 1 1
39 |7.02.15.011 |Washer S B 1 1




i

T. Upper feed and backstitch parts %k} 5]4%




U. Lower feed and backstitch parts for single needle HUE[MB4% 34
No. Part No. Name 42 FR INEEDLE | 2NEEDLE
1 |7.02.19.348 |Needle bar vibrating switch solenoid st -3 5 ) 4 i i 2k 1
2 |7.02.10.460 [Solenoid joint LRk 1
3 [7.02.15.555 |Solenoid screw HLRIEZE]  GB/T 70.1 M4x8 | 2
4 |7.02.18.071 |Washer H P GB/T97.1 4 2
5 |7.02.11.501 |Solenoid fixed plate P 2 i A 1
6 |7.02.15.803 |Fixed plate screw e ARIZ%]  GB/T 70.1 M5x10| 2
7 17.02.11.502 |Spring fixed plate S [ E AR 1
8 |7.02.17.138 |[Spring P 1
9 |7.02.09.118 |Tightening ring Ecl 1
10 Screw BRAT 2
11 |7.02.05.448 |Link AR ESINIELS € N 1
12 [7.02.06.352 |Slide block UL SR ARIERON 1
13 [7.02.04.011 |Needle bearing TR K24x28x10 | 1
14 (7.02.04.009 |Needle bearing K K8x11x10| 1
15 [7.02.10.005 |Fixed pin (Short) ER=ERE5Y) 1
16 |7.02.18.029 |Elastic retaining ring Hi AP pERE  GBIT 894.124| 1
17 |7.02.15.575 |Adjusting screw JHIRET . GBIT 77 M4x16| 1
18 |7.02.15.068 |Nut BELE GB/T 6170 M5 1
19 (7.02.10.459 |Pin wPERIFERS  GB/T 879.13x22 | 1
20 [7.02.06.351 |Crank it 4 1
21 17.02.15.048 |Screw WRE] GB/T 70.1 M6x%16 1
22 Backstitch bracket assy. {52 S B A 1
23 |7.02.13.453 [Backstitch solenoid bracket {51 4% Rk SO 1
24 (7.02.05.527 [Backstitch lever (lower) BIZEFLFT CR) 1
25 |7.02.10.245 |Pin FLAF 1
26 |7.02.15.056 |Screw FLATH IR ET 1
27 |7.02.10.463 |Pin EE SN 2
28 |7.02.15.555 |Screw BRET GB/T 70.1 M4x8 2
29 |7.02.15.444 |Screw BRET GB/T 70.1 M6x%10 1
30 |7.02.19.392 |Backstitch solenoid (lower) RIEE ek CTH) 1
31 (7.02.11.602 |Backstitch solenoid fixed plate 1581 4% FHL R Ak [T] 5 AR 1
32 |7.02.15.003 |Screw BRAT 2
33 17.02.15.555 |Screw BRET GB/T 70.1 M4x8 2
34 (7.02.18.071 |Elastic round pin PVERIAERY GB/T 97.14 2
35 |7.02.17.417 |Spring P 1
36 |7.02.18.330 |Washer HJE] 1
37 |7.02.18.223 |Elastic retaining ring b FH 5 42 P 1
38 [7.02.05.449 |Solenoid joint HAL B PR 3 S 1
39 17.02.10.455 [Pin s 1

42




U. Lower feed and backstitch parts for single needle FLEMBIgEFSAE

N\
\
#
Seo.
-““_"
\
\ »-
Ay

|
1
N8, =
| ““"”‘ JI ~<%
l r TaE
I 1.4 o
~ a - -
[67se 11T 0%
| N.._,I : 2w
|I : 1 \\ ’{-\a W
1 N g“\ B ' 4
I I : =x \,
{ |||I I N "I\%\\“
A by 0 NN
g it &
- ~.!le \
’// z L T : \"-..ij
P !




V. Lower feed and backstitch parts for double needle XUEl {2 4% 1F

No. Part No. Name A2 TR 1NEEDLE | 2NEEDLE
1 [7.02.01.355 |Gear holder assy. RS JAs 28 ALE 1
1-1 Fitting bracket 272268 s 1
1-2 |7.02.11.489 [Stopper plate PR AV A 1
1-3 |7.02.15.063 [Screw FRA AR ER%T GB/T 70.1M4x%10 2
1-4 Pin PR A4 1
1-5 Spring L 2
1-6 Pin 3 [n) 1
1-7 Screw WEET 1
1-8 Screw PR A 2T 1
1-9 Nut BT e 1
1-10 Shaft B bR Al e 1
1-11 Gear seat WG R 1
1-1217.02.11.505 [Connecting plate AR 1
1-13(7.02.15.432  |Screw IEET 2
2 [7.02.15.048 |Screw 12£] GB/T 70.1 M6%16 1
3 [7.02.03.426 |[Shaft bR 1
4 (7.02.04.016 |Ball bearing RERHIK  608-2Z 1
5 Washer e 1
6 |7.02.18.027 |Elastic retaining ring LA RS GB/T 893.2 22 1
7 17.02.08.017 |Free-wheeling PR ) % AR JRE 2
8 |7.02.04.001 |Needle bearing AR S 2
9 |7.02.05.446 [Link HrkF 1
10 [7.02.15.040 |[Screw B A WR AT 1
11 [7.02.18.071 |Washer FPE 1
12 [7.02.15.010 |Screw IRET 2
13 [7.02.16.010 |Qil felt WIS 2
14 |7.02.15.555 |Screw FLEERIRE] GBIT 70.1M4x8 3
15 [7.02.18.071 |Washer g GB/T 97.14 4
16 |7.02.11.490 |Fitting plate HL G 2 AR 1
17 |7.02.15.803 |Screw 1247 GB/T 70.1M5x%10 4
18 |7.02.11.491 |Fixed plate [ 7 AR 1
19 |7.02.19.349 |Backtack solenoid (Lower) (EE R D) 1
20 |7.02.15.978 |Screw AR ET 1
21 |7.02.05.447 |Crank VR RN 1
22 |(7.02.13.378 |Bracket s 1




55

&

V. Lower feed and backstitch parts for double needle X} {34




W. Power cable connection Hi 2 oA 431

No. Part No. Name 1NEEDLE | 2NEEDLE
1 [7.02.19.350 |Electric wire assy. Hi, 26 20 14 1 1
2 |7.02.19.353 |Connection wire H R P 1 1
3 Connection wire g Ak i R 1 1
4 7.02.16.413 |Electric wire clamp 2k 1 1
5 17.02.15.006 |Screw 282 12%]T GBIT 65 M4x8 1 1
6 |7.02.19.341 |Switch box assy. JF a2l 1 1
7 17.02.15.960 |Screw 2% GB/T 72.0 M5%10 1 1
8 17.02.19.212 |Safety switch ZARTF R MS1-16 1 1
9 |7.02.15.802 |Screw EET M3x13 2 2
10 |7.02.11.503 |Fitting plate PEAE TR 22 2R 1 1
11 |7.02.15.960 |Screw 2% GB/T 70.2 M5x10 2 2
12 Operation panel A AR 1 1
13 |7.02.15.043 |Screw IRET 2 2
14 (7.02.01.057 |Positioner REVA 1 1
15 |7.02.15.553 |Fixed screw i 72 15%] SM11/64"(40)%5.5 1 1
16 [7.02.08.143 |Bushing EREES 2 2
17 |7.02.15.552 |Screw 2% GB/T 70.1 M4x20 2 2
18 |7.02.17.127 |Fixed plate [ 52 B 1 1




W. Power cable connection Hi 2 o431




X. Parts of integrated machine — AN %4

No. Part No. Name %ﬁ\' 1 NEEDLE | 2 NEEDLE
1 17.02.01.072 |Machine case MLFE 1 1
2 17.02.16.430 |Qil box Assy. WS A 1 1
3 17.02.15.975 |QOil box screw T IRET 1 1
4 |7.02.16.431 [Back over (Upper) Jasre (B 1 1
5 7.02.16.432 [Back over (Lower) JGeEFe (F) 1 1
6 [7.02.15.058 |Screw 1247 GB / T70.1M5%16 4 4
7 |7.02.15.997 |Screw 2% GB / T70.1M5%40 4 4
8 [7.02.19.359 |Motor HAL M1-60FF5XX 1 1
9 |[7.02.09.120 |Stitch length indicating ring 2 HignH 1

7.02.09.121  [Stitch length indicating ring 4% HIgn i 1

10 |7.02.07.280 [Hand wheel (Small) Fi () 1 1
11 |7.02.07.281 [Hand wheel (Large) Fi O 1 1
12 |7.02.15.803 |Connecting screw ZERRiE%E] GB / T70.1M5%x10 3 3
13 |7.02.15.057 |Fixing screw EALIEE] GB / T77 M6%8 2 2
14 [7.02.19.012 |Magnetic block b 1 1
15 17.02.12.283 |Magnetic block mounting column  |fizi ez 3541 1 1
16 |7.02.19.975 |Mounting screw BT 1 1
17 |7.02.18.071 |Washer P 1 1
18 |7.02.03.427 |Middle shaft i 1 1
19 Backstitch spanner 3489 T 1 1

20 [7.02.11.520 |[Backstitch switch connecting plate |{8] 2% J] J&i4 P2 1 1

21 [7.02.15.006 |Connecting plate screw AR IEE] GB / T65 M4x8 2 2

22 [7.02.15.998 |Backstitch spring pin e A 1 1

23 Mainboard T 1 1

24 (7.02.15.999 |Mainboard mounting screw Ex e ) 4 4

25 Operating panel BEVETRI 1 1

26 Operating panel mounting screw  |#5:4/F TR #R 22028 %T 4 4




X. Parts of integrated machine —&#1Z&1f:




Y. Accessories [f{{f

No. Part No. Name A2 T 1NEEDLE | 2NEEDLE
1 |7.02.21.463 |Padding block & R 2 2
2 |7.02.21.464 |Rubber cushion PR 2 2
3 17.02.21.46501 |Qil reservior MHES 1 1
4 17.02.21.004 |Hinge pin Ja LA 2 2
5 7.02.21.005 [Hinge connection seat o e R 2 2
6 |7.02.21.027 |Pin AT 2 2
7 17.02.21.022 |Head rest wood LA 1 1
8 |7.02.21.006 [Housing support stud lit] 5 1 1
9 [7.02.21.224 |Wooden support B 1 1
10 Screw WEET 2 2
11 |7.02.18.040 |Washer P 4 4
12 |7.02.15.067 |Nut W2 K] 2 2
13 |7.0221.033 Screw BRET 6 6
14 17.02.21.001 [Screw driver (Small) WBAT#E T CF) 1 1
15 [7.02.21.002 |Screw driver (Middle) RERE T () 1 1
16 [7.02.21.003 |Screw driver (Large) AT T (KD 1 1
17 [7.02.21.020 |Packing bag BHLALEEAS 1 1
18 |7.02.21.028 |Qil can (middle) War () 4 4
19 [7.02.21.462 |Base plate JEC AR 1 1
20 |7.02.21.469 |Thread stand kg e 1 1
21 |7.02.21.468 |Thread stand 2 Al 1 1
22 |7.02.21.016 [Needle M4t 5 5
23 |7.02.21.385 |Bobbin B 4 4




N

Y. Accessories [f{{f

]
™~

— 5l



/ SINCE 1989

MERR (EB)IBRAT

BEYOUNG TECHNOLOGY (HK)CO.,LTD.

RaphtEEeE ThELLESXSSHEE
Add:6FNO.5 Building,GuanYinShan Business Central Xiamen
E-mail:13799211111@139.com

SiLmMEHERSARAT

BEYOUNG (JINJIANG) SEWING TRADE CO., LTD.
HERSPIL: FEEE THRRHEREERAL-15

Add:No.1-15 Shoes Centre Chendai Jinjiang Fujian
Tel:+86-595-8562 7700(nar 8568 5842(¢4em 8507 5555(HH7H)

Fax:+86-595-8568 4600(:HE&=R) 8565 1881 (Hi7aR)
E-mail: beyoungsew@beyoungsew.com

ANES S (i8R ) a2 Bl S HIR A E]

BEYOUNG&ANKAI(HUNAN) SEWING EQUIPMENT CO.,LTD.

Iy ieh:framEEhg s TIERX
Add:Industrial Park Anxiang County Changde Hunan



